

This is to certify that the nominated size and quality of the following G70 product has been manufactured, inspected and tested to comply to BSEN1677-2:2000+AI:2008 with the following results.

MILL/TEST CERTIFICATE

Description: **G70 WELD ON GRAB HOOK 5/16"**

Lashing Capacity : **2130**

Batch Number: **6668**

Date: **28/07/2026**

Breaking Load **84KN**

CHEMICAL COMPOSITION

C	Si	Mn	P	S	Cr	Ni	MO
0.21	0.27	1.53	0.025	0.002			

Authorised Signatory

**Manufactured, Inspected and Tested for and on behalf of:**

**Allan Marketing Group
42 Clements Avenue Bundoora Australia**